TECHO-ECONOMIC
FEASIBILITY
STUDY

Embedded 10MWh Integrated Gasification Power Plant for
XENERGI LTD in Enpower Free Trade Zone, 9" Mile Corner,

Enugu, Enugu State, Nigeria

EMBEDDED MDA

10 MWH INTEGRATED GASIFICATION capital invest

Generala Selnera 3256,

POWER PLANT 2720 Kacne



TECHNOECONOMIC FEASIBILITY STUDY N A
10 MWH IGCC POWER PLANT, EFTZ, ENUGU capital invest

TECHO-ECONOMIC FEASIBILITY STUDY

10 MWH INTEGRATED GASIFICATION POWER PLANT
FOR THE ENPOWER FREE TRADE ZONE
9th Mile Corner, Enugu State, Nigeria

EMBEDDED POWER GENERATION PROJECT

by

MDA CAPITAL INVEST, A.S.

(Bankable Energy and Power Developers)
Generala Selnera 3256, 272 01 Kladno, Czechia
+420 773 988 087
info@mdacapitalinvest.com, marcel.dione@mdacapitalinvest.com
[...]
The Power Plant shall be provided with high quality standard internal roads, which shall
be designed for heavy-duty equipment and the transportation of heavy technologies up
to 100 tons.

The external and internal access of the plant shall be provided in accordance with the
international system of roadways, consisting of three types of roads: Type I, Type Il and
Type I, provided as follow:

1) Type | roads shall consist of one 10.0 m wide asphalt paved carriageways with
1.5 m wide hard shoulders. The main plant access roads of a two-lane roads
(entrance and exit) and a portion of the main plant complex circumferential road
shall be Type I.

2) Type Il roads shall be 4.5 m wide with 1.5 m wide hard shoulders on either side.

3) Type lll roads shall be provided along the plant boundary for access for security
and maintenance.

All roads shall be surfaced with gravel during the construction period. Occasional
applications of a dust palliative material shall be used to minimize the dust problem during
the dry seasons.

All Type | and Type Il roads shall have a minimum turning radius of 15.2 m. Bollards shall
be provided alongside all type roadways near equipment which requires protection. Spare
duct banks shall be provided under all type roads spaced at 100 m intervals.

CF2 - Main entrance and security post

As provided in Figures 8 and 11, the Main Entrance Security Post has One (1) main
section, called the Main or Central Security Post of the Power Plant of the following
dimensions: 12 m x 5 m x 12 m (60 m?). The security post shall be provided with its own
locker room located at the first floor. The security shall be responsible for the surveillance
and security of the whole power plant and its surroundings, including parking areas.
Visitors’ cars are not allowed to enter the premisses of the plant. Visitor's Parking areas
are located just at the main gate and very close to the security post to enable a regular
registry and strict control of the visitors. The central security post shall be provided with
modern monitoring systems capable of detecting radioactive and toxic materials of the
supplied coal. All the lorries or trucks and theirs content shall be weighted and screened
at the main entrance before and before they are allowed to enter the plant.

The security post shall also be provided with:
e One (1) advanced CCTV, monitoring all the premisses and the plant surroundings.

The main security post shall have a CCTV of LG ultrawide monitor (LG 49WL95C)
provided with loads of connectivity, a super-high resolution, and HDR.

XENERGI LIMITED 56 10 MWH IG POWER PLANT



TECHNOECONOMIC FEASIBILITY STUDY MO A
10 MWH IGCC POWER PLANT, EFTZ, ENUGU capital invest

e Two (2) closets, Two (2) steel tables and with drawers and two office chairs.

e |ts own locker room for all the security guaranty guards on duty. The locker room
shall be located on the upper floor with toilets. The lower or ground floor or
operation office shall be provided with a small semi-detached eatery (4 m x 4 m)
for coffee, tea breaks and supper.

CF1 - CF3 — Administration and operations management building

The Administration Building and Operations Management Building (25 m x 20 m x 12 m)
is a modern 1-floor complex (i.e. ground floor and first floor building) provided with the
followings:

e Building reception: at the ground floor provided with reception desk, waiting
rooms and TV, showing the plant activities, including daily and historical
productions information and data.

o First Floor: Six (6) offices, One (1) Rest Room and One (1) Kitchen.

e Ground Floor: Four (4) offices, One (1) Conference Room and One (1) visitors’
Rest Room.

CF4 - Coal receiving, storage and handling facilities

e Coal receiving and storage area: Four underground coal hoppers are set to
receive coal from the covered coal area. The hopper is reversed pyramidal shape.
Under the outlets of hopper, four GK type-vibrating feeders will be installed. The
dimensions of the Coal Storage Area are 35 m x 26 m x 15.00 m. Its area is 910
m2. This Storage Facility is a capacity of storing a minimum quantity of 9,500 MT
of coal, which represent a storage capacity of cca. 40 days.

e Crushing facility: Crushing facility is located in the belt conveying system. One
stage crusher is used for the plant. Two crushing plant will be provided for coal
processing, one operating, one standby, and the possibility for operating
simultaneous will be considered.

The oversized coal will go to the crusher to be crushed into the required size of
coal boilers. The capacity of coal crusher of an adjustable capacity of 30-40 t/h
for a Gasifier of a capacity of 25-30 t/h. The crushed coal supply to the Gasifier
is directly supplied from

The Total capacity of the crushing and silo filling system for the Three Units is
determined on the basis of the daily maximum burn rate for the Three Units times
approximately 2.4. This service factor allows for maintenance and flexibility of
operation, requiring approximately 10 hrs. per day to supply the units with 24/7
worth Coal. The conveyor path usual shall consist of dual conveyors with each
conveyor handling half of the total capacity (1.2 time maximum gasification rate).
The use of dual units securer full capacity, even with one (1) conveyor out of
service for maintenance or repair.

XENERGI LIMITED 57 10 MWH IG POWER PLANT



TECHNOECONOMIC FEASIBILITY STUDY MO A
10 MWH IGCC POWER PLANT, EFTZ, ENUGU capital invest

The total average gasification rate of 27.90 tons per hour (tph) will have the
following silo filling system. The system will handle: 27.5 tph x 1.2 = 33 tph (for
filling system from the silo of the crushed coal).

¢ Belt conveying system: The Bet Conveying System shall be provided with a
standby to back up the coal supply to Gasifier and secure the coal reclaim system.

Plough strippers will be used on the gasifier bunker to unload coal from the belt
conveyor to the gasifier bunker.

e Block separator: One Block Separator will be installed in the No.1 transfer tower.

The Plant is provided with a Block Separator to protect the coal handling system
from damage by any extraneous material delivered in the coal, including wood
logs, bricks, large metal items and other contaminants.

CF5 - Storeroom and maintenance workshop

The Power Plant Storeroom and Maintenance Workshop shall be located in the same
Building (CF5), separated by a Glass Wall.

e Storeroom: The Storeroom is the room in which the spare parts, accessory
technologies and equipment are stored. The storeroom shall be kept under
required temperature and standard, preventing the contact of the aforementioned
items with dust. The dimensions of the storeroom are 30 m x 25 m x 12 m. Delivery
Trucks can directly get access in the store as shown in Figure 11 above.

¢ Maintenance workshop: The Maintenance Workshop of the power plant shall be
provided with the area of 300 m? (30 m x 10 m x 12 m) and an asphalted outdoor
area of 800 m?, where heavy-duty and large-sized equipment are temporary kept
(i.e. at the backside of the Storeroom). All the working tools requirement for the
maintenance of the plant equipment are kept in the workshop.

CF6 — Wastewater treatment plant

Besides, the raw water collected or piped directly from Qji river, the onsite water treatment
facility treats all runoff, cleaning wastes, blowdown, and backwash to within the
International and Nigerian EPA standards for suspended solids, oil and grease, pH, and
miscellaneous metals. Waste treatment equipment is housed in a separate semi-
detached building to the Powerhouse. It total Product Capacity is 100 m3/hr. The waste
treatment system consists of a water collection basin, three raw waste pumps, an acid
neutralization system, an oxidation system, flocculation, clarification/thickening, and
sludge dewatering. The water collection basin is a synthetic-membrane-lined earthen
basin, which collects rainfall runoff, maintenance cleaning wastes, and backwash flows.

The raw waste is pumped to the treatment system at a controlled rate by the raw waste
pumps. The neutralization system neutralizes the acidic wastewater with hydrated lime in
a two-stage system, consisting of a lime storage silo/lime slurry makeup system, dry lime
feeder, lime slurry tank, slurry tank mixer, and lime slurry feed pumps.

XENERGI LIMITED 58 10 MWH IG POWER PLANT



TECHNOECONOMIC FEASIBILITY STUDY N A
10 MWH IGCC POWER PLANT, EFTZ, ENUGU capital invest

The oxidation system consists of an air compressor, which injects air through a sparger
pipe into the second-stage neutralization tank. The flocculation tank is fiberglass with a
variable speed agitator. A polymer dilution and feed system is also provided for
flocculation. The clarifier is a plate-type, with the sludge pumped to the dewatering
system. The sludge is dewatered in filter presses and disposed offsite. Trucking and
disposal costs are included in the cost estimate. The filtrate from the sludge dewatering
is returned to the raw waste sump.

CF7 — Powerhouse

The Powerhouse shall contain all the power generating technologies and equipment in its
area of 980 m? (35 m x 28 m x 12.00 m). The distance between the Powerhouse walls
and Gensets and Steam Turbine, installed side by side, shall be 5 m in order to ease the
movement of large and heavy equipment and people during scheduled, unscheduled and
periodic maintenances. For the same purpose, the distance, the distance between
Gensets and Turbine shall also be 5 m. The main components and equipment of the
powerhouse are:

Gensets

Steam Turbine

Generator

Powerhouse Crane

Cooling Water Pump

Technical Team Office, and Control Room

CF8 — Stacks / Exhaust ducts

The Plant can be provided with one (1) stack with a single fiberglass-reinforced plastic
(FRP) liner instead of three (3) as provided in Figures 8, 9, 10 and 11 above. The stack
is constructed of reinforced concrete. The stack is 30 m high for adequate particulate
dispersion.

CF9 - 1 x raw and 2 x clean water storage tanks (concrete)

The Power plant has three (3) concrete water tanks WT1, WT2, and WT3. WT1 is the
raw water tank while WT2 and WT3 are the clean water tanks, which shall be used for the
gasification, cooling, consumption and other usages within the plant. The standard
dimensions of the Tanks are provided in the table 1-6 below. WT2 shall be used for
potable water supply to the power plant, and extra water shall be supplied to the
distribution system of the Free Trade Zone. WT3 is used to store the water required for
the gasification.

Table 10: Standard Dimensions of the Water Tanks

Tank Capacity Tank Capacity External Diameter External Height Site Hole/Diameter
[L] [Gal] [m] [m] [m]
4,000,000 1,056,688 30.5 6.0 33.0

The clean water storage capacity of the is 8,000 m3 and the raw water storage capacity
is 4,000 m3. This Quantity is enough for the sustainable operation of the plant 24/7. The

XENERGI LIMITED 59 10 MWH IG POWER PLANT



TECHNOECONOMIC FEASIBILITY STUDY N A
10 MWH IGCC POWER PLANT, EFTZ, ENUGU capital invest

power plant also may sell child potable water to the all the free trade companies and
generated extra incomes. The potable water by is also a by-product of the power
plant.

NOTE:
e Tank Height includes a 350mm Riser on top.
e  Heights include a standard roof. Heavier roofs increase the height
e  Measurements above are an external measurement

CF11 — 1 x cooling water tanks

The cooling water shall be treated to meet the quality provided in table 1-9 below.

Table 11: Cooling water / coolant for the cooling circuit

Parameters Value
pH value at 25 °C 910 10.5
Electrical conductivity less than 0.1 mS/cm
Oxygen (O3) less than 0.05 mg/L
Chloride less than 20 mg/L
Copper (Cu) less than 0.05 mg/L
Total iron (Fe) less than 0.05 mg/L
Earth alkalis 5to 10 mg/L
Total hardness less than 0.02 mmol/L

e Cooling technologies: One of the main inputs for the 10MWh IGCC power plant
is water, which is used for the gasification and for cooling the power plant and for
consumption in order to keep the power plant operating sustainably. As a
thermoelectric plant, the cooling system of this power plant withdraws water and
evaporate it to condense the steam back to a liquid for pumping and efficiency
purposes.

There are two widely implemented types and one seldom used type of cooling for
power production. The two major types are once-through cooling and closed-
loop cooling; the minor type is termed dry cooling. Dry cooling is typically more
water efficient, both from a capital cost and an operational cost because dry
cooling uses little or no water and needs less maintenance than cooling towers
that require water. Dry cooling will not be considered in the design of the
cooling system of this power plant.

e Once-Through Cooling: Once-through cooling systems use the nearby water to
help cool the condenser water. The river or lake water is passed through a heat
exchanger to condense the steam. The exiting condenser water is pumped back
through the cycle and the river water is returned to the stream (Figure 12). The
water consumption at the power plant is minimal, if not zero, because the water
does not directly contact the air. However, the temperature increase of the river
water increases the evaporation rate, thus indirectly increasing the amount of water
consumption. Although the consumptive water use is minimal, the amount of water
withdrawn from the river is significant because the water is only used for a short
time before it is returned to the stream.

XENERGI LIMITED 60 10 MWH IG POWER PLANT



TECHNOECONOMIC FEASIBILITY STUDY N A

10 MWH IGCC POWER PLANT, EFTZ, ENUGU capital invest
STEAM
GENERATOR
STEAM
CONDENSER ELECTRICITY
]
|
]
, 1
RIVER/POND l RIVER/POND
CONDENSATE

Fig. 12 — Once-trough cooling system

If the plant has a once through cooling system, the following will be determined:

1)

2)

3)

4)

5)

The limitations established by the appropriate regulatory bodies, which must be
met to obtain a permit required to discharge heated water to the source.

Maximum allowable temperature rise permissible as compared to system
design parameters. If system design temperature rise exceeds permissible rise,
a supplemental cooling system (cooling tower or spray pond) must be
incorporated into the design.

Maximum allowable temperature for river or lake after mixing of cooling system
effluent with source. If mixed temperature is higher than allowable temperature,
a supplemental cooling system must be added. It is possible to meet the
conditions of point 2. above and not meet the conditions in this subparagraph.

If extensive or repetitive dredging of waterway will be necessary for plant
operations.

The historical maximum and minimum water level and flow readings. Check to
see that adequate water supply is available at minimum flow and if site will flood
at high level.

e Closed-Loop Cooling: A closed-loop cooling system can be designed to minimize
the amount of water withdrawn from the river. In this system, the condenser water
still exchanges heat with water in a heat exchanger, but the cooling water is
recycled between a cooling tower and a heat exchanger (Figure 13). In this system,
the cooling water is cooled by evaporating a percentage of the water to the
environment. Because the water is evaporated, there has to be a make-up water
supply to account for the consumed water. The make-up water typically comes
from the nearby water source. This system consumes much more water than once-

XENERGI LIMITED 61 10 MWH IG POWER PLANT



TECHNOECONOMIC FEASIBILITY STUDY

MDA

10 MWH IGCC POWER PLANT, EFTZ, ENUGU

capital invest

through types because the entire energy exchange is through evaporation of the
water (a consumptive use). These systems withdraw less water because the only
water used is to make up the evaporated portion; however, they consume more

water.

Make-up
Water

CF12 - Gas Storage Tanks

STEAM

CONDENSER

STEAM

l

CONDENSATE

Fig. 13 — Closed-loop cooling system

GENERATOR

ELECTRICITY

The Five (5) Gas Storage Tanks (GST1, GST2, GST3, GST4, and GST5) are required for